



TRICARE UNIFORM FORMULARY AND NON-FORMULARY MEDICATIONS

The following medications have been designated as **non-formulary** on the TRICARE Uniform Formulary and will require a co-pay of \$25. The **formulary alternatives** and effective dates are listed below.

Non-Formulary Medications

Non Formulary Name-Brand	Generic Name*	Formulary Alternatives
Flomax	Tamsulosin	Generic: doxazosin, terazosin Brand name: Uroxatral
Norvasc DynaCirc, DynaCirc CR Cardene, Cardene SR	Amlodipine Isradipine Isradipine CR Nicardipine Nicardipine SR	Generic: nifedipine extended release and felodipine Brand name: Sular
Verelan Verelan PM, Covera HS	Verapamil extended release Verapamil extended release(for bedtime dosing)	Generic: verapamil immediate and sustained release products
Cardizem LA	Diltiazem extended release (for bedtime dosing)	Generic: diltiazem immediate, sustained, and extended release products
Accuretic Uniretic	Quinapril/HCTZ Moexipril/HCTZ	Generic: benazepril/HCTZ, captopril/HCTZ, enalapril/HCTZ, fosinopril/HCTZ, and lisinopril/HCTZ
Aceon Accupril Altace Univasc	Perindopril Quinapril Ramipril Moexipril	Generic: benazepril, captopril, enalapril, fosinopril, and lisinopril Brand name: Mavik
Cialis Viagra	Tadalafil Sildenafil	Brand name: Levitra
Ertaczo Exelderm Loprox Oxistat Spectazole	Sertaconazole Sulconazole Ciclopirox Oxiconazole Econazole	Generic: clotrimazole, ketoconazole, miconazole, and nystatin topical products Brand name: Mentax, Naftin
Nexium	Esomeprazole	Generic: omeprazole Brand name: Aciphex, Prevacid, Protonix, Zegerid
Teveten	Eprosartan	Brand name: Atacand, Avapro, Benicar, Cozaar, Diovan, Micardis
Teveten HCT	Eprosartan / hydrochlorothiazide	Brand name: Atacand HCT, Avalide, Benicar HCT, Hyzaar, Diovan HCT, Micardis HCT
Cognex	Tacrine	Brand name: Aricept, Exelon, Namenda, Razadyne
Ketek Zmax	Telithromycin Azithromycin	Generic: Azithromycin, Clarithromycin, Erythromycin, Pediazole Brand name: Biaxin XL
Beconase AQ** Nasacort AQ** Rhinocort AQ** Vancenase AQ** Vancenase AQ DS**	Beclomethasone Triamcinolone Budesonide Beclomethasone AQ Beclomethasone AQ DS	Brand name: Flonase, Nasarel, Nasonex
Cymbalta*** Lexapro*** Paxil CR*** Prozac Weekly*** Sarafem*** Wellbutrin XL***	Duloxetine Escitalopram oxalate Paroxetine CR Fluoxetine 90mg Fluoxetine special packaging Bupropion XL	Generic: Bupropion, Bupropion SR, Citalopram, Fluoxetine, Fluvoxamine, Mirtazapine, Nefazodone, Paroxetine, Trazodone Brand name: Effexor, Effexor XR, Pexeva, Zoloft

HCTZ = hydrochlorothiazide

* Although all medications have a generic name, they are not all available as generic medications.

** Non-formulary effective April 19, 2006.

*** Non-formulary effective July 19, 2006.

Drugs with Quantity or Days Supply Limits

Name-Brand Index (Generic name in parentheses)

- Advair (fluticasone / salmeterol) powder for inhalation
- AccuNeb (albuterol) inhalant solution
- Aerobid, Aerobid-M (flunisolide) oral inhaler
- Alupent (metaproterenol) inhalant solution, oral inhaler
- Amerge (naratriptan) tablets
- Anzemet (dolasetron) tablets
- Astelin (azelastine) nasal spray
- Atrovent (ipratropium bromide) nasal spray
- Atrovent (ipratropium) inhalant solution, oral inhaler
- Axert (almotriptan) tablets
- Azmacort (triamcinolone) oral inhaler
- Beclovent (beclomethasone) oral inhaler
- Beconase, Beconase AQ (beclomethasone) nasal inhaler
- Bravelle (urofollitropin for injection)
- Caverject (alprostadil) injection
- Cialis (tadalafil) tablets
- Depo-Provera (medroxyprogesterone) contraceptive injection
- Dihydroergotamine injection
- Dovonex (calcipotriene) cream, ointment, solution
- DuoNeb (albuterol sulfate / ipratropium bromide) inhalant solution
- Edex (alprostadil) injection
- Emend (aprepitant) capsules
- Enbrel (etanercept) injection
- Factive (gemifloxacin) tablets
- Fertinex (urofollitropin for injection)
- Flonase (fluticasone) nasal spray
- Flovent or Flovent HFA (fluticasone) oral inhaler, powder for inhalation
- Follistim, Follistim AQ (follitropin beta for injection)
- Foradil (formoterol fumarate) powder for inhalation
- Frova (frovatriptan) tablets
- Gleevec (imatinib) capsules
- Glucose test strips (includes blood and urine test strips)
- Gonal F (follitropin alpha for injection)
- Humegon (menotropins for injection)
- Humira (adalimumab) injection
- Imitrex (sumatriptan) tablets, injection, nasal spray
- Intal (cromolyn sodium) oral inhaler, inhalant solution
- Iressa (gefitinib) tablets
- Kineret (anakinra) injection
- Kytril (granisetron) tablets
- Levitra (vardenafil) tablets
- Maxair (pirbuterol) oral inhaler
- Maxalt; Maxalt MLT (rizatriptan) tablets, orally-disintegrating tablets
- Menopur (menotropins for injection)
- Migranal (dihydroergotamine) 1 mL ampules for nasal spray
- Muse (alprostadil) intraurethral pellets
- Nasacort, Nasocort AQ (triamcinolone) nasal spray
- Nasalide (flunisolide) nasal solution
- Nasonex (mometasone) nasal inhaler
- Neulasta (PEG-filgrastim) injection
- Panretin (alitretinoin) gel
- Pergonal (menotropins for injection)
- Proventil (albuterol) inhalant solution, oral inhaler
- Proventil HFA (albuterol HFA) oral inhaler
- Prozac Weekly (fluoxetine) capsule
- Pulmicort (budesonide) oral inhaler
- Pulmicort Respules (budesonide) suspension for inhalation
- QVar (beclomethasone dipropionate HFA) inhaler
- Regranex (becaplermin) gel
- Relpax (eletriptan) tablets
- Repronex (menotropins for injection)
- Rhinocort (budesonide) nasal inhaler
- Rhinocort AQ (budesonide AQ) nasal spray
- Serevent DISKUS (salmeterol) powder for inhalation
- Spiriva (tiotropium bromide) powder for inhalation
- Stadol (butorphanol) metered dose nasal spray
- Syringes & needles
- Tarceva (erlotinib) tablets
- Tazorac (tazarotene) Cream and Gel
- Tilade (nedocromil) oral inhaler
- Toradol (ketorolac) tablets, injection
- Tornalate (bitolterol) oral inhaler, inhalant solution
- Tri-nasal (triamcinolone) nasal spray
- Ultram (tramadol) tablets
- Ultracet (tramadol / acetaminophen) tablets
- Vancenase, Vancenase AQ (beclomethasone) nasal inhaler
- Vanceril DS (beclomethasone) oral inhaler
- Ventolin (albuterol) oral inhaler
- Ventolin HFA (albuterol HFA) oral inhaler
- Viagra (sildenafil) tablets
- Xopenex (levalbuterol) inhalant solution
- Zofran, Zofran ODT (ondansetron) tablets, orally-disintegrating tablets
- Zomig (zolmitriptan) tablets, orally-disintegrating tablets, nasal spray

Listing by Category

Note: Drugs are listed by generic name. Name-brand(s) are supplied in parentheses for convenience only. Quantity limits apply to both namebrand and generic versions of listed medications.

ANTIEMETICS		
Drug	Mail Order Limits	Retail Pharmacy Limits
Aprepitant (Emend) convenience packs	6 packs per 90 days	2 packs per 30 days
Aprepitant (Emend) 80 mg capsules	12 capsules per 90 days	4 capsules per 30 days
Aprepitant (Emend) 125 mg capsules	6 capsules per 90 days	2 capsules per 30 days
Granisetron (Kytrel) 1mg tablets	24 tablets per 90 days	8 tablets per 30 days
Ondansetron (Zofran) (Zofran; Zofran ODT) 4 and 8 mg tablets and orally disintegrating tablets	45 tablets per 90 days	15 tablets per 30 days
Dolasetron (Anzemet) 50 and 100 mg tablets	15 tablets per 90 days	5 tablets per 30 days
ANTIMIGRAINE DRUGS		
Drug	Mail Order Limits	Retail Pharmacy Limits
Almotriptan (Axert) 6.25 and 12.5 mg tablets	36 tablets per 90 days	12 tablets per 30 days
Dihydroergotamine (Migranal) 1 mL ampules for nasal spray	48 amps per 90 days	16 amps per 30 days
Dihydroergotamine 1 mg/ml injection	90 ampules per 90 days	30 ampules per 30 days
Eletriptan (Relpax)	36 tablets per 90 days	12 tablets per 30 days
Frovatriptan (Frova) 2.5 mg tablets	27 tablets per 90 days	9 tablets per 30 days
Naratriptan (Amerge) 1 and 2.5 mg tablets	27 tablets per 90 days	9 tablets per 30 days
Rizatriptan (Maxalt; Maxalt MLT) 5 and 10 mg tablets and orally-disintegrating tablets	36 tablets per 90 days	12 tablets per 30 days
Sumatriptan (Imitrex) 25, 50 mg tablets	54 tablets per 90 days	18 tablets per 30 days
Sumatriptan (Imitrex) 100 mg tablets	27 tablets per 90 days	9 tablets per 30 days
Sumatriptan (Imitrex) injection 6mg/0.5mL autoinjector (syringes)	24 syringes per 90 days	8 syringes per 30 days
Sumatriptan (Imitrex) injection 6mg/0.5mL vials	24 vials per 90 days	8 vials per 30 days
Sumatriptan (Imitrex) 5mg/100 µL and 20 mg/100 µL nasal spray	18 unit dose nasal sprays per 90 days	6 unit dose nasal sprays per 30 days
Zolmitriptan nasal spray 5 mg/100 µL nasal spray	36 unit dose nasal sprays per 90 days	12 unit dose nasal sprays per 30 days
Zolmitriptan (Zomig; Zomig-ZMT) 2.5 and 5 mg tablets and orally-disintegrating tablets	24 tablets per 90 days	8 tablets per 30 days
CONTROLLED SUBSTANCES		
Drug	Mail Order Limits	Retail Pharmacy Limits
Schedule II drugs	NO refills per federal law; state law may impose additional restrictions	
Schedule III and IV drugs	Per federal law, prescriptions may not be filled or refilled for more than 6 months after the date of the prescription or refilled more than 5 times. State law may impose additional restrictions.	
ERECTILE DYSFUNCTION AGENTS		
Drug	Mail Order Limits	Retail Pharmacy Limits
Alprostadil injection (Caverject, Edex) and 40 mcg syringes (kits) and vials	18 syringes or vials per 90 days	6 syringes or vials per 30 days
Alprostadil intraurethral pellet (Muse) 125, 250, 500, and 1000 mcg pellets	18 pellets per 90 days	6 pellets per 30 days
Oral phosphodiesterase-5 (PDE-5) inhibitors	18 pellets per 90 days	6 tablets per 30 days
Sildenafil (Viagra) 25-, 50-, and 100-mg tablets Tadalafil (Cialis) 5-, 10-, and 20-mg tablets Vardenafil (Levitra) 2.5-, 5-, 10-, and 20-mg tablets	Quantity limit applies collectively to all strengths of sildenafil, tadalafil, and vardenafil. No more than 18 tablets of any combination of these medications per 90-day supply will be dispensed in the Mail Order Program	Quantity limit applies collectively to all strengths of sildenafil, tadalafil, and vardenafil. No more than 6 tablets per 30 day supply of any combination of these medications per 90-day supply will be dispensed in the retail network.

FERTILITY AGENTS		
Drug	Mail Order Limits	Retail Pharmacy Limits
Follitropin alpha for injection (Gonal-F)	3,600 IU per 30 days - no refills	3,600 IU per 30 days - no refills
Follitropin beta for injection (Follistim)	3,600 IU per 30 days - no refills	3,600 IU per 30 days - no refills
Menotropins for injection (Humegon, Menopur, Pergonal, Repronex)	3,600 IU per 30 days - no refills	3,600 IU per 30 days - no refills
Urofollitropin for injection (Fertinex, Bravelle)	3,600 IU per 30 days - no refills	3,600 IU per 30 days - no refills
MISCELLANEOUS		
Drug	Mail Order Limits	Retail Pharmacy Limits
All syringes & needles	600 syringes and/or needles per 90 days	200 syringes and/or needles per 30 days
Adalimumab (Humira) 40 mg prefilled syringes	6 syringes per 42 days (6 weeks)	4 syringes per 28 days (4 weeks)
Anakinra (Kineret) 100 mg/0.67 mL single use prefilled syringes	56 syringes per 56 days (8 weeks)	28 syringes per 28 days (4 weeks)
Erlotinib (Tarceva) tablets	90 day supply per prescription	30 day supply per prescription
Medroxyprogesterone (Depo-Provera) 150 mg/ml contraceptive injection	Not available	1 injection per 90 days
Glucose test strips (includes blood and urine test strips)	612 strips per 90 days	204 strips per 30 days
Butorphanol (Stadol) metered dose nasal spray 2.5 mL bottles	30mL per 90 days	10mL per 30 days
Enfuvirtide (Fuzeon) injection kit	3 kits (90-days supply)	1 kit (30-days supply)
Etanercept (Enbrel) injection	90 days supply based on instructions for use on the prescription	30 days supply based on instructions for use on the prescription
Fluoxetine 90 mg capsule (Prozac Weekly)	12 capsules per 90 days	4 capsules per 30 days
Gefitinib tablets (Iressa)	45 tablets per 45 days	30 tablets per 30 days
Gemifloxacin (Factive) tablets	21 tablets per 90 days	7 tablets per 30 days
Imatinib capsules (Gleevec)	90 days supply based on instructions for use on the prescription	30 days supply based on instructions for use on the prescription
Ketorolac (Toradol) 10mg tablets	20 tablets (5 day supply) per 30 days	20 tablets (5 day supply) per 30 days
Ketorolac (Toradol) injection	1800mg (15 days supply) per 90 days	600 mg (5 day supply) per 30 days
PEG-filgrastim (Neulasta) 6 mg/0.6 mL injection	2.4 mL per 90 days	0.6 mL per 301 days
Tramadol (Ultram) 50 mg tablets; tramadol/acetaminophen (Ultracet) 37.5/325 mg tablets	720 tablets per 90 days	240 tablets per 30 days
NASAL INHALERS		
Drug	Mail Order Limits	Retail Pharmacy Limits
Azelastine nasal spray (Astelin)	4 bottles per 90 days	2 bottles per 30 days
Beclomethasone (Beconase, Vancenase) 42 mcg nasal inhaler	100.8 gm per 90 days (16.8 gm: 6 inhalers)	33.5 gm per 30 days (16.8 gm: 2 inhalers)
Beclomethasone AQ (Beconase AQ, Vancenase AQ) nasal inhaler 42 mcg	150 gm per 90 days (25 gm: 6 inhalers)	50 gm per 30 days (25 gm: 2 inhalers)
Beclomethasone AQ (Vancenase AQ) nasal inhaler 84 mcg	57 gm per 90 days (19 gm: 3 inhalers)	19 gm per 30 days (19 gm: 1 inhaler)
Budesonide (Rhinocort) 32mcg nasal inhaler	42 gm per 90 days (7 gm: 6 inhalers)	14 gm per 30 days (7 gm: 2 inhalers)
Budesonide AQ (Rhinocort AQ) 32mcg nasal spray	30 mL per 90 days (10 mL: 3 inhalers)	10 mL per 30 days (10 mL: 1 inhaler)
Flunisolide (Nasalide) nasal solution 0.025%	225 mL per 90 day (25 mL: 9 inhalers)	75 mL per 30 days (25 mL: 3 inhalers)
Fluticasone (Flonase) 0.05% nasal spray	48 gm per 90 days (16 gm: 3 inhalers)	16 gm per 30 days (16 gm: 1 inhaler)

Ipratropium bromide (Atrovent) 0.03% and 0.06% nasal spray	90 mL per 90 days (30 mL: 3 inhalers)	30 mL per 30 days (30 mL: 1 inhaler)
Mometasone (Nasonex) nasal inhaler 50mcg	51 gm per 90 days (17 gm: 3 inhalers)	17 gm per 30 days (17 gm: 1 inhaler)
Triamcinolone AQ (Nasacort AQ) 55mcg nasal spray	99 gm per 90 days (16.5 gm: 6 inhalers)	33 gm per 30 days (16.5 gm: 2 inhalers)
Triamcinolone (Nasacort) 55mcg nasal spray	90 gm per 90 days (10 gm: 9 inhalers)	30 gm per 30 days (10 gm: 3 inhalers)
Triamcinolone (Tri-nasal) 50 mcg nasal spray	90 mL per 90 days (15 mL: 6 inhalers)	30 mL per 30 days (15 mL: 2 inhalers)
ORAL INHALERS AND INHALANT SOLUTIONS		
Drug	Mail Order Limits	Retail Pharmacy Limits
Albuterol (AccuNeb) inhalant solution 0.63mg/3mL and 1.25mg/3mL	1650 mL per 90 days (550 unit-dose vials)	600 mL per 30 days (200 unit-dose vials)
Albuterol (Proventil) 0.083% inhalant solution 3 mL	1650 mL per 90 days (500 unit-dose vials)	600 mL per 30 days (200 unit-dose vials)
Albuterol (Proventil) 0.5% inhalant solution 20 mL	180 mL per 90 days (9 bottles)	60 mL per 30 days (3 bottles)
Albuterol (Proventil) 90mcg metered dose inhaler	102 gm per 90 days (17 gm: 6 inhalers)	34 gm per 30 days (17 gm: 2 inhalers)
Albuterol HFA (Proventil HFA, Ventolin HFA) 90 mcg	108 gm per 90 days (18 gm: 6 inhalers)	36 gm per 30 days (18 gm: 2 inhalers)
Albuterol sulfate 3 mg / ipratropium bromide 0.5 mg per 3 mL inhalant solution (DuoNeb)	1620 mL per 90 days (540 unit-dose vials)	540 mL per 30 days (180 unit-dose vials)
Beclomethasone 42 mcg (Beclovent) oral inhaler	160.8 gm per 90 days	53.6 gm per 30 days (16.8 gm: 3 inhalers)
Beclomethasone 84 mcg (Vanceril DS) oral inhaler	129.6 gm per 90 days (12.2 gm: 9 inhalers)	43.2 gm per 30 days (12.2 gm: 3 inhalers)
Beclomethasone dipropionate HFA 40 mcg inhalation aerosol (QVar)	87.6 gm per 90 days (7.3 gm: 12 inhalers)	29.2 gm per 30 days (7.3 gm: 4 inhalers)
Beclomethasone dipropionate HFA 80 mcg inhalation aerosol (QVar)	43.8 gm per 90 days (7.3 gm: 6 inhalers)	33.6 gm per 30 days (7.3 gm: 2 inhalers)
Bitolterol (Tornalate) 0.8% oral inhaler	90 mL per 90 days (6 inhalers)	30 mL per 30 days (2 inhalers)
Bitolterol (Tornalate) inhalant solution 0.2%	720 mL per 90 days (30 mL: 24 bottles)	240 mL per 30 days (30 mL: 8 bottles)
Budesonide (Pulmicort) oral inhaler	6 inhalers per 90 days	2 inhalers per 30 days
Budesonide 0.25 mg Inhalation Suspension 2 mL (Pulmicort Respules)	720 mL per 90 days (360 single-dose Respules)	240 mL per 30 days (120 single-dose Respules)
Budesonide 0.5 mg Inhalation Suspension 2 mL (Pulmicort Respules)	360 mL per 90 days (180 single-dose Respules)	120 mL per 30 days (60 single-dose Respules)
Cromolyn sodium (Intal) oral inhaler 800mcg	85.2 gm per 90 days (14.2 gm: 6 inhalers)	28.4 gm per 30 days (14.2 gm: 2 inhalers)
Cromolyn sodium (Intal) nebulizing solution 20 mg/ 2 mL unit dose ampules	1080 mL per 90 days (540 unit-dose ampules)	360 mL per 30 days (180 unit-dose ampules)
Flunisolide (Aerobid; Aerobid-M) oral inhaler 250 mcg	63 gm per 90 days (7 gm: 9 inhalers)	21 gm per 30 days (7 gm: 3 inhalers)
Fluticasone (Flovent or Flovent HFA) 44-, 110-, and 200-mcg oral inhalers	72 gm per 90 days (6 inhalers)	24 gm per 30 days (2 inhalers)
Fluticasone (Flovent) 50-, 100-, and 250 -mcg Rotadisks®	720 doses per 90 days	240 doses per 30 days
Fluticasone / salmeterol (Advair) powder for inhalation 100 mcg/50 mcg; 250 mcg/50 mcg; and 500 mcg/50 mcg	180 doses per 90 days (3 inhalers)	60 doses per 30 days (1 inhaler)
Formoterol fumarate (Foradil) powder for inhalation 12 mcg	180 doses per 90 days (3 inhalers)	60 doses per 30 days (1 inhaler)
Ipratropium (Atrovent) 0.02% inhalant solution (2.5mL unit dose ampules)	1350 mL per 90 days (540 unit-dose ampules)	450 mL per 30 days (180 unit-dose ampules)

Ipratropium (Atrovent) oral inhaler 18 mcg	89 gm per 90 days (14.7 gm: 6 inhalers)	30 gm per 30 days (14.7 gm: 2 inhalers)
Levalbuterol (Xopenex) inhalant solution 0.63/3 mL or 1.25 mg/3mL ampules	1080 mL per 90 days (360 unit-dose vials)	360 mL per 30 days (120 unit-dose vials)
Metaproterenol (Alupent) inhalant solution 0.4% or 0.6% 2.5mL unit dose ampules	1250 mL per 90 days (500 unit-dose ampules)	500 mL per 30 days (200 unit-dose ampules)
Metaproterenol (Alupent) inhalant solution 5% 10mL	180 mL per 90 days	60 mL per 30 days
Metaproterenol (Alupent) oral inhaler 650mcg	84 gm per 90 days (14 gm: 6 inhalers)	28 gm per 30 days (14 gm: 2 inhalers)
Nedocromil (Tilade) oral inhaler	145.8 gm per 90 days (16.2 gm: 9 inhalers)	48.6 gm per 30 days (16.2 gm: 3 inhalers)
Pirbuterol (Maxair) oral Autohaler®	42 gm per 90 days (14 gm: 3 inhalers)	14 gm per 30 days (14 gm: 1 inhaler)
Pirbuterol (Maxair) oral inhaler	153.6 gm per 90 days (25.6 gm: 6 inhalers)	51.2 gm per 30 days (25.6 gm: 2 inhalers)
Salmeterol (Serevent DISKUS®) 50mcg oral inhalation powder	180 doses per 90 days	60 doses per 30 days
Tiotropium bromide (Spiriva HandiHaler) inhalation powder	90 capsules for inhalation per 90 days	30 capsules for inhalation per 30 days
Triamcinolone (Azmecort) oral inhaler 20gm	120 gm per 90 days (20 gm: 6 inhalers)	40 gm per 30 days (20 gm: 2 inhalers)
TOPICALS		
Drug	Mail Order Limits	Retail Pharmacy Limits
Calcipotriene (Dovonex) 0.005% cream or ointment (30-, 60-, or 100-gm Tubes)	900 gm per 90 days	300 gm per 30 days
Calcipotriene (Dovonex) 0.005% solution, 60 mL bottles	900 mL per 90 days	300 mL per 30 days
Alitretinoin (Panretin) 0.1% gel, 60 gm tubes	180 gm per 90 days	60 gm per 30 days
Becaplermin (Regranex) 0.01% gel (2-, 7.5- or 15-gm tubes)	45 gm per 90 days	15 gm per 30 days
Tazarotene (Tazorac) 0.05% or 0.1% gel (30- or 100-gm tubes)	300 gm per 90 days	100 gm per 30 days
Tazarotene (Tazorac) 0.05% or 0.1% Cream (30- or 60-gm tubes)	180 gm per 90 days	60 gm per 30 days

Medications with Age Limitations

- **Topical Tretinoin Products (e.g., Retin-A)** - If you are 36 years of age or older, you will need to ask your healthcare provider to contact Mail Order or Retail Customer Service to provide information showing that use of a topical tretinoin product is clinically required to treat a condition other than wrinkles, age spots or other cosmetic conditions related to the normal ageing process.
- **Prenatal Vitamins** - If you are 46 years of age or older, you will need to ask your healthcare provider to contact Mail Order or Retail Customer Service to provide information showing that use of prenatal vitamins is clinically required due to pregnancy.

Approvals for medications with age limitations are good for as long as you require the medication, and apply to both the Mail Order Pharmacy and retail network pharmacies.